
Page 1 of 6 

March 1, 2018 

 

Mayor Carlos Giménez 

Stephen P. Clark Center 

111 N.W. 1st Street, 29th Floor 

Miami, Florida 33128 

 

RE: Suggested improvements to the Joint Participation Agreement between Florida Power 

& Light and Miami-Dade County for wastewater reuse 

 

Dear Honorable Mayor Carlos Giménez, 

 

On behalf of the undersigned organizations, we submit the following comments related to Miami 

Dade County’s draft Joint Participation Agreement (JPA) with the Florida Power & Light 

Company (FPL) over the treatment and use of wastewater at FPL’s Turkey Point facility and the 

draft resolution authorizing the execution of the JPA. On February 9, 2018 we had the 

opportunity to meet with your staff after the deferral of the proposed JPA at the Chairman’s 
[...]
C. Construction	Can	Be	Completed	in	Approximately	Three	Years		
 
Other large-scale cooling tower retrofits in addition to Brayton Point Station have been 
constructed in approximately three years. Two examples are Palisades Nuclear and Plant Yates.  
 
Palisades Nuclear began procurement and construction of retrofit cooling towers in mid-1971 
and the cooling towers were operational in mid-1974.155 These cooling towers are shown in 
Figures 8a and 8b.Georgia Power received regulatory approval to install the 40-cell back-to-back 
cooling tower at Plant Yates in August 2001 and the cooling tower was operational in 2004.156,157 

These cooling towers are shown in Figures 9a and 9b. 

X. Conclusion		
 
Closed-cycle mechanical draft cooling towers are a feasible and cost-effective alternative to the 
CCS, even if Units 3 and 4 operate for as little as ten years with the cooling towers in operation. 
A conversion to cooling towers would eliminate: 1) the transfer of up to 100 mgd of water from 
the L-31E Canal to the CCS for water temperature control purposes, and 2) the pumping of 14 
mgd of Upper Floridan Aquifer supply for salinity control in the CCS. Use of MDWASD 
reclaimed wastewater as cooling tower makeup water would also reduce the environmental 
impacts of the current MDWASD of deep well injection at its SDWWTP, and provide Units 3 
and 4 with a low salinity makeup water supply. This in turn would allow for a cost-effective 
ZLD system that would eliminate wastewater discharges from the Units 3 and 4 cooling towers. 
The use of mechanical draft cooling towers with ZLD technology at Turkey Point Units 3 and 4 
represents the best available technology for eliminating surface water thermal discharge impacts 
and hypersalinity impacts on the aquifer underlying the CCS.  
 

                                                 
155 EPA, 2002 TDD, p. 4-3.  Procurement and construction of the cooling tower system began in mid- to late-1971. 
The cooling towers became operational in May 1974. 
156 Georgia Department of Natural Resources, response letter re Georgia Power Company, Plant Yates Consent 
Order No. EPD-WQ-3742, NPDES Permit No. GA0001473, Coweta County, Georgia, August 16, 2001. “We 
(Georgia DNR) concur with your choice to construct an evaporative cooling tower.” 
157 T. Cheek - Geosyntec Consultants, Inc. and B. Evans – Georgia Power Company, Thermal Load, Dissolved 
Oxygen, and Assimilative Capacity: Is 316(a) Becoming Irrelevant? – The Georgia Power Experience, presentation 
to the Electric Power Research Institute Workshop on Advanced Thermal Electric Cooling Technologies, July 8, 
2008, p. 18. Plant Yates cooling tower became operational in 2004. 



 

 

 

Attachment A 



Nuclear Plant Retrofit Comparison for Powers Engineering   9-June-2009 
 
 Case 1A Case 2A Case 1B Case 2B 
Water Salt Salt Fresh Fresh 
Type ClearSky BTB Wet BTB ClearSky BTB Wet BTB 
Cells 3x22=66 3x18=54 3x20=60 3x18=54 
Footprint 3@529x109 3@433x109 3@481x109 3@433x109 
Rough Budget $115.6 million $38.6 $109.1 $36.4 
 
Basis: 830,000 gpm at 108-88-76.  Plume point is assumed at 50 DB/90% RH. 
 
Low clog film type fill is used for all of the selections, assuming any fresh water used 
would likely be reclaimed water of some sort.  Low clog fill has been used successfully 
in various sea water applications.  Intake screens would be required for the make-up sea 
water to limit shells, etc.  Make-up for the ClearSky tower would be approximately 80-
85% of the wet tower make-up on an annual basis.  Budget is tower only, not including 
basins.  Infrastructure cost is estimated by some at 3 times the cost of the wet tower, 
including such things as site prep, basins, piping, electrical wiring and controls, etc.  Sub-
surface foundations such as piling can add significantly, and may be necessary for a 
seacoast location.  The estimates above are adjusted for premium hardware and 
California seismic requirements, which are a factor in the taller back-to-back (BTB) 
designs both for wet and ClearSky.  These are approximate comparisons.  Both the wet 
towers and ClearSky towers could likely be optimized more than what has been estimated 
here, and may have to be tailored to actual site space in any event.  ClearSky has pump 
head like a wet tower, is piped like a wet tower, and has higher fan power than a wet 
tower to accommodate the increased air flow and pressure drop. 
 
Coil type wet dry towers would cost significantly more, with premium tube (titanium for 
sea water, and possibly for reclaimed water) and header materials.  An appropriate 
plenum mixing design has yet to be developed, but would also require non-corrosive 
materials and high pressure drop on the air side.  No coil type BTB wet dry towers are 
likely to be proposed. 



Bill Powers 

From: PAUL.LINDAHL@ct.spx.com
Sent: Tuesday, June 09, 2009 9:27 AM
To: bpowers@powersengineering.com
Subject: Nuclear Comparison

Page 1 of 1

6/14/2009

 
Bill,  
 
A comparison of wet and ClearSky back to back towers for a reference duty is included in the attached summary.  
 
 
 
  

  
   
Paul Lindahl, LEED AP  
Director, Market Development  
SPX Thermal Equipment & Services  
7401 W 129th St  
Overland Park, KS 66213  
TEL     913.664.7588  
MOB   913.522.4254  
paul.lindahl@spx.com  
www.spxcooling.com  
www.balcke-duerr.com/  

   

The information contained in this electronic mail transmission is intended by SPX Corporation for the use of the named individual or entity to which it is 
directed and may contain information that is confidential or privileged. If you have received this electronic mail transmission in error, please delete it from 
your system without copying or forwarding it, and notify the sender of the error by reply email so that the sender’s address records can be corrected.  

   

   



 

 

 

Attachment B 



tundamentals
frorn &e fnmfudge srxd experience

of th entire SHK Cooling Tet*rnohgis staff.

Edlted by
.!drn C. Hen$ky

SECOND EtsMON

PnHiehed bf
$Plt tuling Tee$rn@i6 lne.

&rerhnd Farlq l(ansas USA

gFxffi
ssrlt-|f, rl TEGiltol"oslEt



Copl6igft0 m9
br

StrCsoBrg:lWbqkra
A[ &ft}r'nss€nsd

Thh book rlr finy part l|trrto* mH nst hc rWm*rca0
in ary {mn utlt.*rt mffian pame*{on d the prrbH*r.

Pthgd in lfio t*tfoad fua Ef Alrtorirn



1 Tower Length

*\'"

g'
(}
(}
ID

fl

$ector of no lfiterference

er
il;
-I

*
rr
F.
s

SECTION I

"!/r Tcwer l-sngth

coOcoc

Fi$*re $7 - ftoper onbnta&or at t*wers in a pevailing langitudinatwind. {Raquries refatively minimal tower size adjustrneof l0
cornperrsafe fr raarculafiixt and i*tefi*rence efecg.)

The % sf tswar length separation ts pnirnarily
a functisn of Itxe tower's Fhyaical cfraracterietics

/'loccoccl,
/,/

Ftgure 38 * ftoper *rienaffan sf tawers in a pra,.eiling iroadsrde wind. {Requires *igrificanfiy greater tarryer size adjusrrnert fo
ccroponsate {or rwircalation end foiff{erence effecta}

Icccocol ./Y

3/. Tower Length

us
E(}'a
e
d]

$ector of no tnterference

fE\ts\*\_ cB-a-\{}

2V



 

 

 

Attachment C 



Water and Energy 
in Arizona 

Bob Lotts 
Arizona Public Service Company 

Owner
Text Box
http://www.gwpc.org/sites/default/files/event-sessions/9f_Lott_Bob_0.pdf
2011 Ground Water Protection Council Annual Forum, Atlanta, Sept 24-28, 2011



Outline 

91st Avenue Wastewater Treatment 
Plant 

 

Palo Verde Water Reclamation 
Facility (WRF) 



91st Avenue WWTP 



91st Avenue Statistics 
• Capacity 204.5 MGD 

• 229,000 AF/year  
• Treating 135 MGD 

• 152,000 AF/year 
• 65,000 AF/year to Palo Verde 

• Palo Verde receives and additional 5,000 to 10,000 
AF/year from the cities of Tolleson and Goodyear 

• 30,000 AF/year to Buckeye Irrigation 
• 28,500 AF/year to Tres Rios Wetlands  

An acre foot of water = 325,851 gallons 



Palo Verde Nuclear Generating Station 
Water Reclamation Facility 



   

Nuclear Plant Water Use 

24 
   

Primary Loop 

Secondary Loop 

Tertiary Cooling Loop 



Water in the Desert 

Because of its desert location, Palo Verde is the only 
nuclear power facility that uses 100 percent reclaimed 
water for cooling. Unlike other nuclear plants, Palo 
Verde maintains “Zero Discharge,” meaning no water is 
discharged to rivers, streams or oceans. 



Water Reclamation Facility 

The Palo Verde Water Reclamation Facility (WRF), is a 90 MGD tertiary 
treatment plant that reclaims treated secondary effluent from the cities 
of Phoenix, Scottsdale, Tempe, Mesa, Glendale and Tolleson. 



Conveyance System 

Phoenix-area 
Water 

Treatment 
Plants 

28.5 miles of gravity flow with 100-foot elevation drop, 
8 miles pumped flow with 150-foot elevation increase 

8 miles of 66” 
pressure flow pipe 22.5 miles of 96” 

gravity flow pipe 

6 miles of 114” 
gravity flow 

pipe 

Hassayampa 
Pump Station 



Inspection and Maintenance of 
36-mile Pipeline 



CHEMICAL SOLIDS 
HANDLING 

ON SITE 
LANDFILL

INFLUENT FROM WWTP

PUMP 
STATION

Cooling Water Treatment Systems

COOLING 
TOWERS

STORAGE
 1.16 B Gals 

TRICKLING
FILTERS

PUMP 
STATION

Cold Process Lime and Soda Ash 
Softening for

Reduction in Scaling Potential

GRAVITY 
FILTRATION

100 tons/day average

43 KGPM Average 
60 KGPM Summer 
28 KGPM Winter 

CHEMICAL 
STORAGE,  MIX 
AND ADDITION 

SYSTEMS

Lime 
Slurry

Soda 
Ash

Carbon 
Dioxide

Sulfuric 
Acid

Processing WWTP Effluent 



Trickling Filters 

 Treatment of the 
secondary effluent 
begins with biological 
de-nitrification to 
remove ammonia, which 
takes place in the 
Trickling Filters. 
 

 This process involves 
treated effluent trickling 
down over a biological 
growth maintained on 
plastic media. 

 

12 



1st Stage Solids Contact Clarifiers 

 After the addition of the 
Slaked Lime to the influent 
of the 1st Stage Solids 
Contact Clarifiers elevating 
the pH to 11.2, hardness 
causing minerals settle to 
the bottom of the Clarifier in 
the form of a heavy sludge. 
 

 This sludge is raked to the 
middle of the Clarifier and 
pumped from the system for 
recycle and disposal. 

 

13 



2nd Stage Solids Contact Clarifiers 

 In the Second Stage 
Clarifiers,  the pH is 
lowered to 10.2 by the 
addition of Carbon 
Dioxide Gas. 
 

 This pH drop and the 
addition of Soda Ash 
solution causes the 
precipitation of 
additional Calcium and 
further reduces 
hardness. 

 

14 



Gravity Filters 

 The effluent from the 2nd 
Stage SCC flows to a 
common header where the 
pH is adjusted to 9.2 and 
goes to the 24 Mixed Media 
Gravity Filters.  
 

 These Mixed Media Filters 
contain a layer of Anthracite 
Coal over a layer of  Sand.  
 

 They serve as a final 
polishing process to remove 
particulate Calcium. 

 

15 



Cooling Water Treatment 
 Softening of wastewater treatment plant (WWTP) 

effluent is a necessity. Softening is performed to: 
– Minimize scaling potential 
– Maximize water use 
– Minimize quantity of water required 

Scale Forming Constituents  Influent Quality (ppm) Effluent Quality (ppm) 

Alkalinity (as CaCO3) 189 27 

Calcium (as CaCO3) 183 73 

Magnesium (as CaCO3) 123 15 

Silica 19 3.5 

Phosphate 10 < 0.1 





Water Use 
 2010 cooling water Intensity 

–  778 gallons/MWh 
• 10 yr avg. = 764 gals/MWh 

 2010 cooling water use 
–   74,560 acre feet 

• 10 yr avg. = 66,538 acre feet  
– 25 billion gallons  

» ≈ 38,000 Olympic-sized 
swimming pools 

» ≈ 100 Empire State 
Buildings 

 Cooling Water cycles 
–  23.3 - 5 year average 

• 25,000 – 29,000 TDS PPM 



2010 Water Use by Type 

Ground
water 
19% 

Surface 
Water 
18% 

Effluent 
63% 
 
 

Ground 
water   

3% 

Effluent         
97% 

19 

Total APS 2010  
Water Use = 119,692 AF  

Palo Verde 2010  
Water Use = 74,560 



Site Aerial Photo  

• Cooling Tower Blowdown 
(Annual Rate) 
– 950 Million Gallons 
– 2,900 Acre Feet 
– ~4% of the treated water 

• Evaporation Rate 60-72 
inches/yr 
– 3,250 - 3,900 AF/yr 

• Note redundancy in 
impoundments, allows 
for relining in 20 years 

 



Groundwater 
Monitoring 
 Approximately 50 on-site 

monitoring wells  

 Located down-gradient of 
structures that contain 
water and at the site 
boundary 

 Palo Verde has installed 
many more wells than 
required allowing for early  
leak detection capabilities 

 

21 



Ancillary WRF Systems 
 Domestic Water  

– Reverse osmosis units fed from on site wells to 
provide all potable water needs. 

– All WRF Operations personnel are required to have 
State Certification through Arizona Department of 
Environmental Quality (ADEQ). 

 

 Demineralized Water  
– Mixed bed demineralizer utilized to meet high purity 

water requirements for the site. 
 

 Sodium Hypochlorite Generation  
– Electrolytic cells used to produce bleach from brine. 



 

 

 

Attachment D 



3/14/2014 From zero to hero – the rise of ZLD | Global Water Intelligence - Archive: Global Water Intelligence

http://www.globalwaterintel.com/archive/10/12/market-insight/from-zero-to-hero-the-rise-of-zld.html 1/11

From zero to hero – the rise of ZLD

Subscription required

As a guest you can read up to 3 full articles before a subscription is required.
You can read a further 2 articles for free.
Subscribe Now (/subscribe-now/), Sign up for a Free Trial (/free-trial/), Log In (/accounts/login/)

Regulatory drivers are ensuring that zero liquid discharge is gaining in popularity. Capital and
operating costs can still prove prohibitive, as Gord Cope discovers.

If there was ever a Holy Grail of water recovery and reuse in an industrial plant, then it is undoubtedly zero
liquid discharge, or ZLD. While it may be difficult and expensive to achieve, zero liquid discharge is easy to
define.

(http://www.veoliawaterst.com/)

From: Vol 10, Issue 12 (December 2009) (/archive/10/12/)
Category: Market insight (/archive/10/12/market-insight/)
Country:
Related Companies: Aquatech (/company/aquatech/), Enel (/company/enel/), General Electric (GE)
(/company/general-electric-ge/), HPD (/company/hpd/), Resources Conservation Company
(/company/resources-conservation-company/), Royal Dutch Shell (/company/royal-dutch-shell/) and
Siemens Water Technologies (/company/siemens-water-technologies/)

(/)

Quick search 

http://www.globalwaterintel.com/subscribe-now/
http://www.globalwaterintel.com/free-trial/
http://www.globalwaterintel.com/accounts/login/
http://www.veoliawaterst.com/
http://www.globalwaterintel.com/archive/10/12/
http://www.globalwaterintel.com/archive/10/12/market-insight/
http://www.globalwaterintel.com/company/aquatech/
http://www.globalwaterintel.com/company/enel/
http://www.globalwaterintel.com/company/general-electric-ge/
http://www.globalwaterintel.com/company/hpd/
http://www.globalwaterintel.com/company/resources-conservation-company/
http://www.globalwaterintel.com/company/royal-dutch-shell/
http://www.globalwaterintel.com/company/siemens-water-technologies/
http://www.globalwaterintel.com/


3/14/2014 From zero to hero – the rise of ZLD | Global Water Intelligence - Archive: Global Water Intelligence

http://www.globalwaterintel.com/archive/10/12/market-insight/from-zero-to-hero-the-rise-of-zld.html 2/11

“A ZLD system means that no liquid waste leaves the boundary of the facility,” says Keith Minnich, Veolia’s
vice president of water solutions and technologies. “Technically, that could mean you have a big pond inside
the fence, but the term usually refers to a mechanical system of an evaporator and a crystallizer.”

There are thousands of evaporator/ crystallizer thermal systems in use around the world, serving a wide
variety of sectors. Chemical plants use them to make chloride for feedstock in the plastics industry. The food
and beverage industry produces powdered coffee and milk. But relatively few of these systems (a total of
just over 100 worldwide), are designed purely as ZLD systems, in which the purpose is to recover and reuse
as much water as possible.

Although dozens of regional companies supply various components for evaporation and crystallization, the
ZLD niche is dominated by three major players: Aquatech, GE Power and Water, and HPD, a subsidiary of
[...]


WATER TECHNOLOGIES

Zero Liquid Discharge (ZLD) System
Power Industry  |  Case Study

Project Description

The Client’s Needs

Arizona Public Service 
Redhawk Power Station
Arlington, AZ USA 

The Redhawk Power Station 
is comprised of two 2x1 
combined cycle natural gas-
fired units to produce a total of 
1,060 MW of electrical power.   
Critical to the planning and 
permitting of this facility was 
the source and utilization of 
water and the environmental 
impact of the station with 
respect to liquid emissions.

Based upon these issues, 
Redhawk was designed to 
use reclaimed municipal 
effluent from the nearby Palo 
Verde Nuclear Generating Station for its process water requirements. 
What is unique about this source of water is that it’s supplied by several 
neighboring City of Phoenix municipal treatment facilities with their 
associated seasonable variability. The plant would also be designed to 
utilize well water as a contingency and achieve in either case, high-quality 
water for continuous reuse throughout the plant.

The second critical aspect is the permitted requirement as a Zero Liquid 
Discharge facility.  As regulated,  no aqueous waste can be discharged 
from site operations into the environment.  The wastewater treatment 
system must be designed to remove contaminants and recycle high-
quality water back into the process. 

This closed loop integration of the overall water cycle must be achieved 
over the complete range of feed water conditions as well as support plant 
operations. The treatment system must produce of high-purity water, 
maintain cooling tower conditions for high availability, and comply with the 
Zero Liquid Discharge mandate.

APS (Arizona Public Service) has 
been a leading provider of electricity 
and energy products and services to 
the Western United States for over 
a century.

With power plants located throughout 
the Southwestern United States, 
APS provides natural-gas, coal and 
nuclear generated electrical power 
to the region.



Zero Liquid Discharge (ZLD) System

Project & Technology Solutions

Veolia Water Technologies
Plainfield, IL USA     	 Getxo, Vizcaya, Spain   
 tel +1 815 609-2000	 tel +34 94 491 40 92
www.veoliawatertechnologies.com/hpdevaporation • hpd.info@veolia.com

Turnkey Scope of Supply
Veolia was the sole point of responsibility in 
providing a design-build solution for the complete 
wastewater portion of the plant which included:

•	 All major process equipment
•	 Mechanical erection
•	 Buildings
•	 Utility piping and valves
•	 Electrical hardware and cabling
•	 Overall control system
•	 Insulation and painting
•	 Structural support and access steel
•	 Training of staff, commissioning and start-up 

support

The Results
The turnkey project was efficiently completed and the wastewater 
treatment plant commissioned by Veolia Water Technologies in 
the promised time frame. 

Since the commissioning of the integrated ZLD system in 2002, 
the Redhawk Power Station has successfully accomplished the 
goal of effectively recycling the waste created by cooling tower 
blowdown and producing high-quality water while adhering to 
the Zero Liquid Discharge mandate.

The Zero Liquid Discharge (ZLD) System had to reclaim water 
resources and reject waste properly as an integrated component 
of the power station.  APS selected Veolia Water Technologies to 
design and build a process system utilizing HPD® evaporation 
and crystallization technologies, which were the key elements in 
the overall design.

The evaporator was designed to receive 450 gpm of high-salinity 
blowdown from the cooling towers. The compressor-driven HPD 
evaporator pre-concentrates the brine and produces high-purity 
distillate for recycling to the cooling tower and service water 
system. 

Concentrate from the evaporator is advanced to a forced 
circulation crystallizer where the salts that form the impurities 
are crystallized and sent to a centrifuge for dewatering. The HPD 
crystallizer is also compressor driven and produces distillate that 
is combined with that of the evaporator for recycle.



 
 
 
 

 
 
 

US ARMY CORPS OF ENGINEERS 
SSOOUUTTHH  FFLLOORRIIDDAA  WWAATTEERR  MMAANNAAGGEEMMEENNTT  DDIISSTTRRIICCTT  

  
  
  
  
  

TTRREEAATTMMEENNTT  OOBBJJEECCTTIIVVEESS  
DDRRAAFFTT  RREEPPOORRTT  SSEEPPTTEEMMBBEERR  2255,,  22000033  

  
  

Wastewater Reuse Pilot Project -Miami-Dade 
 
 

Project Managers 
 

John Keiser, U.S. Army Corps of Engineers 
Jose L. Lopez, SFWMD 

 

COMPREHENSIVE  EVERGLADES  
RESTORATION  PLAN 

 



Treatment Objectives Report 
October 3, 2003 

 

- 2 - 

Table of Contents 
 

1. Introduction. 
2.  Objectives 
3. Background information 

3.1 Miami-Dade Wastewater Treatment Facilities Performance Report and 
Potential for M-D Influent/Effluent Changes  

3.2 Review of Existing Reports/Studies 
3.3 Regulations Report 
3.4 Receiving Water Quality Report 

 4. Treatment Objectives 
 5. Conceptual Treatment Process 
 6. Summary 



Treatment Objectives Report 
October 3, 2003 

 

- 3 - 

1. Introduction 
Task 37-2230 of the Wastewater Reuse Pilot Project Project Management Plan (PMP) 
established the preparation and distribution of a Treatment Objective Report for the pilot project.  
This report provides a useful frame of reference and basis for comparison to be used in the 
technology research contract for the selection and design of treatment trains.  As the final water 
quality objectives are not available until the discharge permits are received, the water treatment 
objectives shall be designed in accordance with permits and any applicable stringent regulatory 
requirements, including narrative antidegradation standards for Outstanding Florida Waters, 
during the PPDR phase.    
The environmental staff and PDT members will review and comment on the Treatment Objective 
Report prepared by District Project Manager, and the document shall be presented at a PDT 
meeting.  
 

2. Objective 

The goal of this report is to develop treatment objectives that can be used by the PDT for 
evaluation and comparison of various advanced wastewater treatment technologies.  This report 
includes summary data compiled from other more detailed reports on existing wastewater 
quality, general regulatory requirements, and long-term monitoring of Biscayne Bay surface 
waters.  These results were used to guide development of numerical targets to address narrative 
antidegradation standards for Biscayne Bay, an Outstanding Florida Water, which will ultimately 
receive the reclaimed water generated during the pilot project.. 

 
3. Background information 
 
As noted in the Work Breakdown Schedule of the PMP there are four precedent tasks to the 
Treatment Objective Report: 
 

 Miami-Dade Wastewater Treatment Facilities Performance Report and Potential for M-D 
Influent/Effluent Changes report (Tasks 37- 2210 and 37-2200) 

 Review of Existing Reports/Studies (Task 37-2180) 
 Regulations Report (Task 37-2200) 
 Receiving Water Quality Report (Task 37-3475) 

 
 

3.1 Miami-Dade Wastewater Treatment Facilities Performance Report and Potential for M-D 
Influent/Effluent Changes report  

 
This report reviews the existing information provided by the Publicly Owned Treatment Works 
(POTWs) and DERM, and identifies the physical, chemical and biological characteristics of the 
influent and effluent wastewater of the three regional POTWs operated by the Miami-Dade 
Water & Sewer Department (MDWASD).  Understanding the characteristics of the wastewater 
and the performance of the existing wastewater treatment facilities, currently in operation in 
Miami-Dade, provides a basis for determining appropriate and cost effective tertiary treatment 

rachelsilverstein
Highlight

rachelsilverstein
Highlight

rachelsilverstein
Highlight



Treatment Objectives Report 
October 3, 2003 

 

- 4 - 

technologies for reclaimed water.   
 
The South Miami-Dade District Wastewater Treatment (SMDWWT) Facility consists of influent 
screening, four (4) aerated grit chambers, six (6) oxygenation trains, two (2) cryogenic oxygen 
plants, six (6) final clarifiers, a chlorination system, an effluent pump station to seventeen (17) 
deep injection wells, and residuals stabilization by six (6) primary and (6) secondary digesters 
followed by sludge two (2) dewatering centrifuges and composting facilities.  The facility 
discharges to deep injection wells and has a NPDES permit covering emergency bypasses and 
disposal of solid residuals.  Table 1 summarizes the available information on influent and 
effluent characteristics of this facility and assesses its removal capabilities.  
 

Table 1.   Average values for BOD-5, CBOD-5 and TSS at the SMDWWT Facility 
 

 Influent Effluent Removal 
(%) Testing Period 

BOD-5 (mg/L) 99.6 10.4 89 
January 1985 to 

June1999 

CBOD-5 (mg/L) 126.1 5.3 96 
October 1995 to July 

2002 

TSS (mg/L) 104.0 13.3 86 
January 1985 to July 

2002 
pH 7.4-6.7 7.0-6.4  January 2001 to 

September 2002 Total Nitrogen (mg/L) 30.9 18.3 41 
Total P (mg/L) 4 1.3 67 
 
There is no current information at the SMDWWT Facility on Ammonia-N, nitrate-N, TKN and 
Ortho-P influent and effluent concentrations. 
 
A Letter Report prepared by the Project Managers and Miami-Dade Water and Sewer 
Department (MDWASD) engineering staff, confirmed that MDWSA is not predicting any 
changes to the quality of the wastewater influent into the three wastewater treatment plants 
(WWTPs) in the next 20 years.    
 
The MDWASD updated Facilities Master Plan projects that the SMDWWT Facility will be 
expanded from 112.5 MGD to 131.25 MGD by 2020. In addition, as a result of a draft Consent 
Order with the Florida Department of Environmental Protection (FDEP), the MDWASD will 
upgrade the current treatment process at SMDWWTP Facility by adding High Level Disinfection 
(HLD), or equivalent, within 5 years (excluding the time it takes for permitting). The process to 
be added (most likely filtration and chlorination) is to meet the performance requirements stated 
in Chapter 62-600.440, FAC. 
 

3.2 Review of Existing Reports/Studies  
 
The “Summary of reviews for existing reports and Studies” report, dated May 29, 2003 report 
reviews state regulations and background water quality data for canals and groundwater, and 
summarizes conceptual design treatment goals for receiving sites or point of discharge (e.g., Canals, 
Ground Water, Aquifer Storage and Recovery, Public Access Reuse Sites, Agricultural Irrigation 

rachelsilverstein
Highlight

rachelsilverstein
Highlight



Treatment Objectives Report 
October 3, 2003 

 

- 5 - 

Sites, Wetlands) of reuse alternatives.  Table 2 contains the summary of the treatment goals for 
receiving waters, categorized as canals, ground Water, Aquifer Storage and Recovery, Public 
Access Reuse Sites, Agricultural Irrigation Sites, and Wetlands 
 
Table 2- Summary of Conceptual Design Treatment Goals for receiving waters in Florida 

 
 

 

Parameter Conceptual Design Treatment Goal 
Canal and Other Surface Water Discharge 
TSS 5.0 mg/L 
Disinfection High Level 
TN 1.0 mg/L 
TP 0.010 mg/L 
Chemical Feed Facilities for 
Coagulants, etc. 

Required 

Ground Water (Deep Injection Wells) 
CBOD5 20 mg/L 
TSS 20 mg/L 
Aquifer Storage and Recovery 
TSS 5 mg/L 
Chemical Feed Facilities for 
Coagulants, etc. 

Required 

Primary and Secondary 
Drinking Water Standards  

Required, except standard for asbestos shall not 
apply. 

Total Organic Carbon 
(TOC) 

3.0 mg/L (monthly avg.) 
5.0 mg/L (single sample) 

Total Organic Halogen 
(TOX) 

0.2 mg/L (monthly avg.) 
0.3 mg/L (single sample) 

Multiple Barrier Treatment 
Processes 

Required 

Public Access Reuse 
TSS 5.0 mg/L 
Disinfection High Level 
Nitrate (NOx-N) 10 mg/L 
Chemical Feed Facilities for 
Coagulants, etc. 

Required 

Agricultural Irrigation 
TSS 5.0 mg/L 
Disinfection High Level 
Nitrate (NOx-N) 10 mg/L 
Chemical Feed Facilities for 
Coagulants, etc. 

Required 

Wetlands 
TSS 5.0 mg/L 
Disinfection High Level 
TN 1.0 mg/L 
TP 0.010 mg/L 
Chemical Feed Facilities for 
Coagulants, etc. 

Required 

Outstanding Florida Waters (OFWs) 
All parameters No degradation of ambient water quality 

(See Table 5 below) 



Treatment Objectives Report 
October 3, 2003 

 

- 6 - 

 
3.3  Regulation Report 
 

Chapter 62-611, F.A.C., provides State regulations and standards for domestic wastewater 
discharges to wetlands. Essentially, this rule controls (1) the quality and quantity of wastewater 
which may be discharged to wetlands and (2) the quality of water discharged from wetlands to 
contiguous surface waters. It also provides water quality, vegetation, and wildlife standards that 
provide protection of other wetland functions and values, and establishes permitting procedures 
and extensive monitoring requirements for wastewater discharges to wetlands. 

A facility may discharge domestic wastewater to a wetland if a permit is issued pursuant to 
Chapter 62-611, F.A.C. Additionally, certain facilities may discharge to wetlands through an 
“experimental wetland exemption” upon issuance of an Order (usually in the form of a permit) in 
accordance with Rule 62-600.120(3), F.A.C.  In either case a wastewater permit application must 
be submitted.    
 
Since the proposed project is considered “pilot”, it may be able to be permitted under the 
“experimental wetland exemption” criteria of Rule 62-600.120(3), F.A.C.  The stated intent of 
Rule 62-600.120(3), F.A.C., is to “encourage experiments which are designed to lead to the 
development of new information regarding low-energy approaches to the advanced treatment of 
domestic wastes and to encourage the conservation of wetlands and fresh waters.”  In either case 
a domestic wastewater permit application must be submitted.    
 
Chapter 62-611, F.A.C., classifies natural wastewater wetlands based on the level of treatment 
provided by the wastewater facility.  A treatment wetland must receive a minimum of secondary 
treatment with nitrification; whereas, a receiving wetland must receive effluent that has been 
treated to advanced wastewater treatment standards.  Certain classes of natural wetlands are 
prohibited for use as wastewater wetlands. Wetlands within Outstanding Florida Waters (OFWs), 
Class I waters, and areas designated as areas of critical state concern as of October 1, 1985, are 
all not allowed to be used as treatment wetlands, but can be used as receiving wetlands.   
 
For the pilot project, the wastewater wetland will be regarded as a receiving wetland and should 
not be considered part of the treatment train.  Table 3.1 provides the average annual 
concentrations for a receiving wetland (Chapter 62-611, F.A.C., specifically Section 62-611.420, 
F.A.C).     
 

Table 3.1 Annual Average Concentrations for receiving wetlands  
(Chapter 62-611, F.A.C., specifically Section 62-611.420, F.A.C)  

 
Parameters Limits (mg/L) 
CBOD-5  5 

TN 3 
TSS  5 
TP 1 

 

rachelsilverstein
Highlight

rachelsilverstein
Highlight



Treatment Objectives Report 
October 3, 2003 

 

- 7 - 

Chapter 62-611, F.A.C., limits the quantity of wastewater allowed to be discharged to a wetland 
permitted under the rule.  Per Rule 62-611.350(1), F.A.C., natural unaltered wetlands may 
receive hydraulic loading rates up to two inches per week (equivalent to 128.90 acres per mgd), 
while natural hydrologically altered wetlands may receive hydraulic loading rates up to six 
inches per week (equivalent to 42.967 acres per mgd). 
  
In addition to limitations on the quality of wastewater allowed to be discharged to wetlands, 
Chapter 62-611, F.A.C., sets forth minimum requirements on the quantity of wastewater allowed 
to be discharged to wetlands permitted under the rule. Limitations on total nitrogen and total 
phosphorus loading rates to treatment wetlands are established in Rule 62-611.400(2), F.A.C.  
 
  Table 3.2 Loading rates Limits for treatment wetlands 
 
Type of Wetland Total N (g/m2/yr) Total P (g/m2/yr) 